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Table 3. Rupture strength at 600°C (100h)
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and AIN content in molten steel sample.

Table 1. Analysis of molten steel samples.
Al Chemical composition 9%
Sample added 3 Ale, | ALOs%| =No, | AIN9, |G.S.N.
% C S Mn P S  Cu Ni Cr Mo .
1 — | *15 *12 *43 *019 *0l6 *17 *13 1°05 *22 007 *0013 | +0104 | tr. *6+0
2 — *14 *23 *56 *020 *018 *18 *12 1°08 *24 008 *0016 | 0124 | °+0029 | *5-7
3 015 *16 =33 *69 *020.*017 *17 *12 1°05 *23 -030 0083 | 0110 | +C081 69
4 020 *14 *33 *68 *020 *017 *17 *10 1°03 -2l 025 0143 | -0138 | <0137 7°1
5 050 *14 =35 *71 *019 *016 *19 *11 1°05 *22 -050 *0091 | *0141 | -0232 6'5
6 080 *14 *31 *67 *020 *015 *18 *11 1*06 *21 070 ‘0110 | *0124 | *0192 7°3
7 *025 *15 28 *64 *020 *014 =23 *06 *99 *21 030 ‘0096 | 0128 | +0084 7°3
8 030 *14 *35 *75 *020 *017 *19 *12 1°04 *21 <021 ‘0104 | <0112 | <0119 |  7°7
9 <100 | *14 *34 *77 *020 ‘016 *19 *11 1*04 *21 <062 *0072 | 0147 | <0279 6°5
10 120 *14 *35 *77 *020 *016 *19 *12 1°00 *21 084 *0053 | 0129 | <0284 6°5
11 — 15 =41 *85 *019 *016 19 *12 1°05 *21 | °*008 *0019 | *0130 | *0020 6°2
12 010 *14 33 *77 *021 *014 *19 *12 1-00 *21 013 ‘0112 | -0165 | =0041°| 7°3
13 -035 *14 *35 *79 +020 *014 *19 *11 1°01 *21 024 *0062 | *0131 | *=0250 7°0
14 040 | *14 *34 °77 *020 017 *18 *i1 1*00 *18 029 0069 | 0147 | +0235 7°2
15 L *100 1 *14 *39 80 ‘021 *019 *22 *27 1°20 *23 *100 ‘0044 | *0170 | °+0396 | *5°6
16 *150 | *14 *39 .81 019 -018 *22 *16 1°06 =23 *140 *0042 | *0132 | °-0306 | *4'5
* Duplex
Table 2. Properties of samples tested.
Time and ‘ . i . Auste-
3]
.gé Zriwun-t of Ladle analysis 9 l]))ill?étOf' Forging nite G.S.
g addition L _ ratio N. of
SFl ket C S Mn P S ( Cu Ni Cr Mo 'ZAI N | (mm) |° billets
X tBa‘";f“e 0*5 | 0*18 0728 0°74 0*016 0°006 0+30 0*10 1°07 0°24 017‘0 0086! 150 | 5 * 62
Before 0°5 .
Y |[sap- 0°15 0°23 0°73 0°012 0%006 0°21 0°11 0°98 0°23 | 0°0490°0136| 120 | 7 | 678
ladle 0°25
7°2
‘ Bteaf;reo,25 (in peri-
Z i 0 0°17 0°26 0*72 0°020 0006 0°21 0°11 1°03 0°24 | 0°0460°0090; 150¢h 5 phery)
ladle 0725 ‘ 30 (in
! center)
* Duplex.
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